Operations And Procedures Manual for Trans-Data On Board Weight Systems

K-FB-18507A STATIC BIN SYSTEM EQUIPMENT LIST (THIS SYSTEM OPERATES IN CONJUNCTION WITH THE TD-2965 AXLE SYSTEM)

 * 1  

mounting fit-up bar fixture

1  

load beam - 21 ft

1  

load beam - 10 ft

1  

standard bin hardware bag

1  

black load beam wire signal cable–34 ft

1  

laser light kit

1  

¼” hi-temp split loom harness - 35 ft

25  

black cable ties - 8”

25  

black cable ties - 6”

   1

balance junction box with terminal board

   1

junction box mounting plate with vertical legs

   2

left load beam guard brackets

   2

right load beam guard brackets

   2

hoses 5/16” - 2 ft

   2

left load beam mounting bar

   2

right load beam mounting bar

** 2  

upper guard plate ¼ x 2 ½ x 36

** 2  

lower guard plate ¼ x 2 ½ x 15

     1installation instructions
  * IF REQUIRED
** FOR FACTORY INSTALLATIONS, FURNISHED BY BODY CO.

  

WEIGHT SYSTEM PRINTER KIT

1  

¼ - 20 x 1½” bolt (printer mounting pad)

1  

printer mounting pad

1  

meter programmed for individual ticket

1  

printer w/12v power & rs 232 cord, 40 column, dot matrix

1  

printer paper (large)

1  

printer paper spool

1  

1/8 ” tamper proof key for weight system printer

1  

printer ribbon cartridge

BIN SYSTEM HARDWARE BAG

  8

5/16 - 18 x 1” mounting bolts (GR-8)

  8

5/16” lock washers (plated)

  8

5/16” sae flat washers (plated)

  8

5/16 - 18” nylon insert lock nut (plated)

  8

load beam taper lock bushings

  8

3/8” load beam support washers

  2

loose split link

  2

loose adjustable split link with 5/16” bolts

  1

dielectric grease